5417X, 999681901, 2011-01

BRAKE / REAR MOWER LIFT

BRAKE /LIFT

Ref

© 00 N o 0o b~ W DN R

[~ = e el
g A W N B O

Part No.

510 03 07-01
510 20 72-01
510 42 29-01
516 00 88-01
522 71 08-04
574 21 66-04
510 20 73-01
525 84 72-01
522 85 86-01
539 97 69-82
532 17 59-94
532 19 51-85
532 19 51-61
539 11 36-21
539 99 05-98

Description
SPRING
GRIP

ROD

ROD
SHAFT ASSY
SHAFT
BUTTON
LINK
ASSEMBLY
WASHER
NUT

ARM

STUD

SB 3/8-16 X 3/8 SKT HD ZD

WASHER

QTY

AN DN N N N DN N DN P N DN DNNMDN

KIT



Ref
16
17
18
19
20
21

Part No.

539 97 69-78
510 18 49-01
539 10 50-69
539 11 28-99
539 11 87-62
539 97 69-89

Description

NUT

BUSHING
RETAINING RING
NUT, 5/16-18, NYLOC
SPRING

SPLIT PIN

QTY

N P N B~ B

KIT



CONTROLS

CONSOLE

Ref

1
2
3
4
5
6
7
8
9

T =
= O

Part No.

576 37 06-01
539 11 27-35
539 11 27-34
539 10 75-41
539 10 17-68
539 99 04-11
539 97 69-77
539 11 06-73
576 17 94-01
577 098502
539 11 24-39

Description
FENDER
CONSOLE PLATE, PAINTED
THROTTLE CABLE
IGNITION SWITCH
BRAKER

SCREW

NUT

SCREW

METER

TBD

CHOKE CONTROL

QTY

P R P A NN R R R R

KIT



DECALS

DECALS

Ref

1
2
3
4
5
6
7
8
9

[~ ~ S R S S T
o UM W N B O

Part No.

539 10 57-45
539 10 83-85
539 10 98-97
57592 72-01
539 10 79-59
539 11 32-13
539 91 30-10
539 11 57-17
539 12 00-06
53997 77-78
521 98 05-01
57594 45-01
539 10 57-46
57593 47-01
57593 48-01
575 93 48-02

Description
DECAL

DECAL

DECAL

DECAL

DECAL

DECAL, WARNING
DECAL

DECAL

PARK BRAKE DECAL
MAT

DECAL

DECAL

DECAL

DECAL

DECAL

DECAL

QTY

P R P RPN R NP R NRPR R NR R

KIT



ENGINE PLATE

ENGINE PLATE

Ref

1
2
3
4
5
6
7
8
9

T e e N o o
o N o o0 M W DN R O

Part No.

575 32 70-02
532 15 99-55
532 16 05-89
539 13 16-04
539 11 20-92
539 10 12-31
539 11 26-70
539 11 03-11
539 10 34-33
539 10 95-54
539 10 13-31
532 40 00-08
510 26 04-02
510 26 05-02
539 11 45-30
577 09 46-01
522 44 25-06
539 10 93-89

Description

PLATE

TUBE

TUBE

MUFFLER ASM TWIN
IDLER ARM
SPINDLE

HEAVY WASHER
PULLEY, IDLER
SCREW

WASH USS FLAT 1/2
NUT

CLUTCH.ELECTRIC.LT.48"

BRACKET MUFFLER
GUARD

PULLEY

SPACER

STOP

BOLT

QTY

P R R R R R R P NP R R R R R R R

KIT



Ref
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

Part No.

539 99 06-92
539 97 69-79
539 10 74-75
539 99 03-16
539 99 02-08
532 19 61-05
539 11 28-99
505 21 51-01
539 91 22-22
576 96 80-01
539 12 61-97
539 91 63-25
532 12 06-16
539 10 13-62
539 10 13-64
539 10 13-63
539 99 03-62
539 93 29-56
532 19 83-16

Description

WASHER

NUT

BOLT

BOLT

SCREW

SPRING

NUT, 5/16-18, NYLOC

HOSE

CLAMP

HCS

INST SHEET CONT LVRS
FUEL VALVE

HHFS 3/8-16 X 1.0 THD FORMING
OIL DRAIN HOSE

DRAIN CAP

CLAMP

SCREW

GAS LINE 10"
PIGTAIL.MATNLK.OLD.HARN

QTY

B R R R P P DR R P MNR O R NP MDD

KIT



FRAME

Ref

1
2
3
4
5
6
7
8
9

T e e N o o
o N o o0 M W DN R O

Part No.

510 26 18-02
510 20 67-03
510 24 56-04
510 24 05-02
510 17 15-05
510 22 59-02
539 11 19-76
539 99 01-88
539 10 23-35
539 97 77-61
539 99 00-55
539 97 69-78
539 11 06-74
539 11 91-24
539 11 47-89
52193 81-01
51598 81-01
539 10 25-87

Description

PLATE

PLATE

PLATE

PLATE

PLATE

SUPPORT

ENGINE BOLT, SPECIAL
WASHER

BOLT

SCREW

WASHER 1/4 SAE

NUT

SCR #10-12X1-1/2HEX WASH HD zZD
7/16-14 HEX NUT W/NYLOC
SWIVEL

LINK

SPACER

VIBRATION ABSORBER

QTY

oON B B R R

[y
w

D O N N DM N DN DN B

KIT



Ref
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

Part No.

510 17 76-06
539 10 13-41
539 97 69-38
539 11 28-99
53910 17-21
539 10 95-54
539 97 69-89
539 10 25-26
539 10 44-11
539 99 05-17
539 20 02-82
521 99 65-01
522 74 07-08
539 99 06-45
522 44 33-02
522 44 33-04

Description
FRAME TUBE
SCREW

CAPSCREW 5/16 X 2-1/4 HED HEAD

NUT, 5/16-18, NYLOC
SCREW

WASH USS FLAT 1/2
SPLIT PIN

PIN RETAINING SCREW
KNOB

WASHER

NUT, HEX 3/8-16 NYLON, THIN
NUT

FOOT

RHSNB 3/8C X 1
MOUNT

MOUNT

QTY

(o2}

15

O O P P W N W

12

N =

KIT



HYDRAULIC PUMP — MOTOR

HYDRAULIC PUMP- MOTOR

Ref

1
2
3
4
5
6
7
8
9

T e e N o o
o N o o0 M W DN R O

Part No.

510 37 56-01
510 37 56-02
510 18 41-01
522 46 07-02
510 18 51-02
53910 17-21
539 99 01-88
539 99 07-17
539 99 06-37
539 99 01-18
539 99 01-22
539 97 69-38
522 94 50-01
539 11 57-29
539 11 66-89
539 11 66-90
539 99 02-23
539 99 10-73

Description
TRANSMISSION
TRANSMISSION
SPACER TUBE
SUPPORT
MOUNT
SCREW
WASHER

NUT

SCREW
WASHER
WASHER

CAPSCREW 5/16 X 2-1/4 HED HEAD

ROD
RH ROD END

ROD END COUPLER

ROD END - LH
NUT
NUT

QTY

A N NN P B

T
o o™

L N N T = ) ST« T S N

KIT



Ref
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

Part No.

539 99 02-09
52294 11-01
539 12 07-85
574 03 05-01
574 03 05-02
539 97 69-34
539 97 69-77
539 97 69-78
539 99 00-55
539 10 85-35
539 11 03-42
539 97 69-88
539 12 00-80
539 12 00-79
539 12 00-64
539 11 04-11

Description

SCREW

LINKAGE

HYDRO FAN

LINKAGE

LINKAGE

SCREW

NUT

NUT

WASHER 1/4 SAE
SCREW

SPRING

PIN RETAINING SCREW
DISC COG BRAKE
KIT BRAKE ARM (EZT)
HUB (H-G #70314)
PUMP BELT

QTY

P N N N NN EFP NN P NP P NMNDNDN

KIT



IGNITION SYSTEM

IGNITION

Ref

1
2
3
4
5
6
7
8
9

T e e N o o
o N o o0 M W DN R O

Part No.

57501 81-01
576 36 94-01
539 11 37-92
539 10 24-36
539 13 12-09
539 11 64-00
539 99 03-16
539 99 00-53
539 10 10-80
539 99 10-34
5391017-14
539 11 12-29
539 97 69-78
539 11 28-99
522 55 91-01
539 10 27-59
539 10 81-20
576 61 82-01

Description

CAP

TANK

SWITCH, BRAKE 3P

BATTERY

BATTERY TIE DOWN ASSEMBLY
TERMINAL COVER-SM

BOLT

WASHER

SWITCH

SCREW

SOLENOID

SCR 1/4-20 X 5/8 BTN SKT HD zZD
NUT

NUT, 5/16-18, NYLOC

SHIELD

INSULATOR

NUT

GROMMET

QTY

P R P P N 0O N RFP NNDDNMDNDDR R R R

KIT



Ref
19
20
21
22

Part No.

539 11 04-32
539 10 52-45
576 61 81-01
575 43 65-01
539 10 33-06
539 11 00-68
515 98 05-01
505 28 00-01

Description

STEM, FUEL TANK
GROMMET

VALVE

CLAMP

CABLE

BATTERY CABLE, NEGATIVE
HARNESS

TIE WRAP

QTY

AP P NN PP PR

KIT



MOWER DECK / CUTTING DECK

54" DECK

Ref

© 00 N o 0o b~ W DN P

T e e N o o
o N o o0 M W DN R O

Part No.

522 74 56-02
539 11 20-57
777 18 72-56
539 10 76-10
539 10 76-08
532 19 51-61
539 11 21-71
539 10 75-20
539 10 75-90
539 11 20-54
539 10 01-45
532 18 81-87
539 11 28-99
532 19 61-06
539 99 05-17
539 97 69-79
522 62 97-01
532 18 72-97

Torque to
55-70 ft/lbs

! 42 Torqueto

&

45-50 ft/lbs

Description
ASSEMBLY
MANDREL

BLADE. BAGGING 54"
WHEEL

BOLT

STUD

PULLEY

WASHER

NUT

DEFLECTOR

RHSNB 3/8C X 2
COVER MANDREL
NUT, 5/16-18, NYLOC
IDLER PULLEY
WASHER

NUT

KEEPER

COVER MANDREL

QTY

P PO W DN WL, PP WWwWwWDN PdDDLW W R

KIT



Ref
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

Part No.

539 99 05-85
510 22 00-02
539 11 55-74
539 12 09-20
532 19 61-04
539 10 48-64
539 10 48-70
53911 91-24
539 12 81-01
539 11 45-57
539 99 01-88
539 99 07-17
539 99 01-22
539 11 04-62
539 10 76-26
539 10 76-09
539 10 76-27
539 10 95-54
539 97 69-89
539 11 20-59
539 11 20-60
539 11 20-62
539 99 03-16
532 19 30-03
539 10 76-30
539 10 76-31
532 41 55-98
539 10 84-61
539 11 87-62
539 11 26-20
532 19 65-39

Description

NUT

ARM

EYE BOLT 5/16 X 3.50
SPRING DECK BELT
IDLER PULLEY
WASHER 7/16 FLAT ZD
BOLT.7/16-14.X.2-1/2.GR.5.ZD
7/16-14 HEX NUT W/NYLOC
CARRIAGE BOLT 3/8-16 X
BELT-DECK, 52
WASHER

NUT

WASHER

ROD, HINGE

NUT

SPRING

CAP

WASH USS FLAT 1/2
SPLIT PIN

BAFFLE, RT

BAFFLE, LT

BAFFLE, CENTER
BOLT

SCREW

SCREW

SCREW
PORT.WASHOUT
SCREW

SPRING

DECAL

BOLT

QTY

'—\
P P R, NN R R R P MNP R R R P QP R PP

= =
N W N

N BN P P D

KIT



SEAT

Ref

© 00 N o 0o b~ W DN P

T e e N o o
o N o o0 M W DN R O

Part No.

510 17 19-07
574 52 27-02
539 11 03-00
539 97 69-41
539 99 05-17
539 99 01-22
539 97 69-79
539 10 25-87
539 10 47-63
510 23 13-02
539 99 06-45
539 10 74-75
510 42 27-01
539 10 85-03
539 11 18-97
532 40 66-25
532 19 69-77
532 19 76-61

Description
SUPPORT
SUPPORT
SPRING
SCREW
WASHER
WASHER
NUT

VIBRATION ABSORBER

CLIP
BOX

RHSNB 3/8C X 1

BOLT
RHSNB
HCS

WASHER, 3/8, SPEC

SEAT
PLATE
HANDLE

QTY

P P P P P N DA DN PP DN DD DNDNDNDDNDNDNPR

KIT



Ref
19
20
21
22
23
24
25
26

Part No.

532 19 82-00
539 13 21-40
539 99 03-16
539 99 07-17
539 99 01-88
539 99 05-85
539 99 02-09
539 11 28-99

Description

SPRING

SWITCH. SEAT N/C
BOLT

NUT

WASHER

NUT

SCREW

NUT, 5/16-18, NYLOC

QTY

A DN DA DD PR R

KIT



STEERING

STEERING

Ref

1
2
3
4
5
6
7
8
9

T e e N o o
o N o o0 M W DN R O

Part No.

539 13 15-17
539 13 15-19
539 13 15-18
522 45 29-01
576 45 28-01
539 10 83-95
539 11 28-99
539 13 30-07
539 99 07-17
539 99 01-88
539 10 27-20
539 99 05-85
510 42 26-01
539 12 26-36
539 99 02-09
539 97 69-35
522 52 43-03
525 39 29-01

Description

BLOCK. UPPER

BLOCK. LOWER

BEARING. FLANGE

PIVOT

MOUNT

HCS 5/16-18 X 2 TPBLT GR 5 ZD
NUT, 5/16-18, NYLOC
WASHER. .825 X 1.087. WAVE
NUT

WASHER

BUMPER

NUT

RHSNB

END PLUG 15/16° (BLACK)
SCREW

CAPSCREW

ASSEMBLY

GRIP

QTY

N 00 N N N DN

T
o o

N N A NN O BMDN

KIT



Ref Part No. Description QTY KIT
19 539 99 06-69 SCREW 4
20 539 10 28-45 SPRING 2



WHEELS & TIRES

WHEELS AND TIRES

Ref

© 00 N o 0o b~ W DN P

T e e N o o
o N o o0 M W DN R O

Part No.

539 11 26-60
539 11 56-38
539 11 57-47
539 11 79-01
539 11 56-75
539 10 25-35
539 11 57-49
539 11 55-66
57581 22-01
539 10 55-43
539 12 11-59
539 20 01-00
539 10 95-54
510 18 65-04
539 11 48-05
575 81 23-01
539 11 46-97
576 61 78-01

Description

BEARING, FLANGED
ZERK, 3/16, DRIVE IN
CASTER SPRING
CASTER BUSHING
WASHER 1.025IDX1.640D
COVER

CASTER PLUG

5/16-18X1 HHB G5W/NY
TIRE

SPACER

1/2-13 X 6.50 CAR. BOLT
NUT, 1/2-13 HEX CNTRLK GR 5 ZD
WASH USS FLAT 1/2
YOKE

SPACER, 5/16"

RIM

TIRE. 4. 10-5.4 PLY
BUSHING

QTY

AN N DA DN N D DN D DN DN DN D DN DD DNMNDNDDN

KIT



Ref
19
20
21
22
23
24

Part No.

539 10 33-00
539 91 22-34
539 11 01-80
539 11 22-16
53911 01-81
53910 11-73

Description

NIPPLE

VALVE

TIRE ASSEMBLY, 18 X 9.50-8
TYRE

RIM

NUT

QTY

o N N N B~

KIT



